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Vertical:
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Fregquency (MHz)
Freq Eeading AIntenna Cable Preamp Limit Dver
level factor lozs= factor level level limit Femark
MHz dBu¥ dBs/m dB dB dBu¥/m  dBu¥V/m dB

2310.000  32.64 27.14
2310.000  46.76 a7, 14
2390.000  37.82 27.37
2390. 000  BT.31 27.37

30, 43 32. 16 54. 00 -21.84 Averags
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‘ Test mode: | 802.11n(HT40) ‘ Test channel. Highest
Horizontal:
100 Level (dBuV/m)
a0
80
T0
60
50 g
40 1
30
20
10
2432 2440, 2450. 2460. 24T70. 2480, 2490. 2500
Frequency (MHz)
Freq Eeading Anterma Cable Freamp Limit Over
level factor lozs factor level level limit Eemark
MHz dBu¥ dB/m dB dB dBu?¥/m  dBu¥/m dB
2433, b0o ah. 10 27. difi 2,99 30,12 30. 63 84, 00 -18.37 Average
2483, 00 88, 45 27. 66 2,99 3012 0b. o8 T4. 00 -18.02 Peak
2500, 000 34. 02 27. 70 .01 .13 34. 60 84, 00 -19,40  Average
2500, 0oo 43,18 27.70 201 30,13 43. 76 74,00 -25.24  Peak
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Vertical:
100 Level {dBuV/m)
a0
80
70
@0
50 4
40 4 4
30
20
10
2432 2440, 2450, 2460, 2470, 2480. 2490, 2500
Frequency (MHz)
Freq Eeading Anterma Cable Freamp Limit Ower
level factor loss factor level level limit Eemark
MHz dBu¥ dB/m dB dB dBu¥/m  dBuV/m dB
2483. 600 J4.64 27. 66 2.99 30,12 30,17 54. 00 -18.83 Average
2433, 500 b6, 26 27. 66 2.99 30,12 b6, 79 T4. 00 -17. 21 Peak
2800, 000 33. 80 27.70 2.01 30,13 24, 38 04, 00 -19.62  Average
2500, 000 47,94 27.70 3.01 30,13 48,52 74,00 -25.48 Peak

Remarks:

1. Only the worst case Main Antenna test data.

2. The pre-test were performed on lowest, middle and highest frequencies, only the worst case’s (lowest
and highest frequencies) data was showed.

3. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

4. The emission levels of other frequencies are very lower than the limit and not show in test report.
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7.7 Spurious Emission

7.7.1 Conducted Emission Method

Test Requirement: FCC Partl5 C Section 15.247 (d)
RSS-247 Section 5.5
Test Method: KDB558074 D01 DTS Meas Guidance v05r02
ANSI C63.10:2013 & RSS-Gen
Limit: In any 100 kHz bandwidth outside the frequency band in which the

spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup: Spectrum Analyzer

Oooo
/'\\ o o o
Oooo

s O

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test results: Pass
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Test plot as follows:

Report No.: GTS202006000241-01
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| ANT 1 | 802.11n(HT20) | ANT 2 | 802.11n(HT20)
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7.7.2 Radiated Emission Method

Test Requirement:

FCC Part15 C Section 15.209
RSS-247 Section 3.3 & RSS-Gen Section 8.9

Test Method:

ANSI C63.10: 2013

& RSS-Gen

Test Frequency Range:

9kHz to 25GHz

Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
9KHz-150KHz Quasi-peak 200Hz 600Hz Quasi-peak
150KHz-30MHz Quasi-peak 9KHz 30KHz Quasi-peak
30MHz-1GHz Quasi-peak | 120KHz | 300KHz | Quasi-peak
Peak 1MHz 3MHz Peak
Above 1GHz
Peak 1MHz 10Hz Average
Limit: o
Frequency Limit (uv/m) Value Me[z)aissltjar‘?]rcneent
0.009MHz-0.490MHz | 2400/F(KHz) QP 300m
0.490MHz-1.705MHz | 24000/F(KHz) QP 300m
1.705MHz-30MHz 30 QP 30m
30MHz-88MHz 100 QP
88MHz-216MHz 150 QP
216MHz-960MHz 200 QP
960MHz-1GHz 500 QP 3m
500 Average
Above 1GHz
5000 Peak
VS Sl For radiated emissions from 9kHz to 30MHz

Test Antenna

Tum Tahle..., [EUT" i P‘

' : Im
< 80em >4 ;1.3

Tum Table-

p—

W
= Receiver.

For radiated emissions from 30MHz to1GHz
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|
Test Antenna.

Tum Table..

A

< 80cm >4

- ’ Receiver. H Preamplifier.

For radiated emissions above 1GHz

<3m>

b
Test Antenna«

<1lm

Tum Table« - I

<150cm .|

ANANANANNNNNNY

= | Receivery H Preamplifier

Test Procedure: 1. The EUT was placed on the top of a rotating table (0.8m for below 1G
and 1.5m for above 1G) above the ground at a 3 meter camber. The
table was rotated 360 degrees to determine the position of the highest
radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find the
maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of the
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EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test voltage: AC120V 60Hz

Test environment; Temp.: 25°C Humid.: 52% Press.: 1012mbar
Test results: Pass

Remarks:
1. Only the worst case ANT 1 test data.
2. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

Measurement data:

9kHz~30MHz

The emission from 9 kHz to 30MHz was pre-tested and found the result was 20dB lower than the limit,
and according to 15.31(0) & RSS-Gen 6.13, the test result no need to reported.
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B Below 1GHz

Pre-scan all test modes, found worst case at 802.11b 2412MHz of ANT 1, and so only show the test result
of 802.11b 2412MHz of ANT 1

Report No.: GTS202006000241-01

Horizontal:
80 Level (dBuV/m})
70
60
50 |—
40 [
30
20
10
30 50 100 200 500 1000
Freguency (MHz)
Freq Eeading Antenna Cable Preamp Limit Over
level factor las= factor level level limit Eemark
MHz dBu¥ dB/m dB dB dBu¥/m  dBu¥/m dB

39.024 45,47 12.04 0. 65 35,61 22. 55 40. 00 -17.45 QF
06,395  41.80 11. 65 0.83 36, 27 17.71 40. 00 -22.29 QP
98,142 33,75 11.93 1. 18 36,71 10. 15 43.50 -33.3% QP
117,360 28,42 9,92 1,34 36, 86 12,82 43.50 -30.68 QF
201,383 57.70 10, 44 1. 85 37,33 32, 68 43,50 -10.84 QF
264, TA6 44,47 12. 62 2,19 3T, 39 21.809 46. 00 =24.11 QF
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Vertical:
80 Level (dBuV/m)
70
60
50 (
I
40 [
s AV N N
20
10
30 50 100 200 500 1000
Frequency (MHz)
Freq Eeading Antenna Cable Preamp Limit Over
lewvel factor loz= factor level level limit Eemark
MHz dBu¥ dBsm dB dB dBu¥/m  dBu¥/m dB
32.634 o6, 02 11. 25 0. 58 30. 19 32. 66 40. 00 -7.34 QP
30, 000 55. 89 12.01 0. 65 35, 60 32.95 40. 00 -7.05 QF
52,025 3. 12 12. 07 0.79 36. 21 29, 77 40. 00 -10. 23 QF
66, 266 5. 03 8. 88 0. 91 36, 40 28, 42 40, 00 -11.58 QF
145, 261 7. 60 7.581 1.54 37.05 29, 60 43,50 -12.90 QP
271,325 4A. 19 12. 80 2,23 37.40 23.82 46. 00 -22.18 QF
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m Above 1GHz
All antennas have test, only the worst case ANT 1 report.

Report No.: GTS202006000241-01

Test mode:

| 802.11b

Test channel: Lowest

Horizontal:

100

Level (dBuVY/m})

90
80

70

60

50

2 SR
NI P e e

20
10
1000 4000. G000, 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freq Eeading &Internma Cable Freamp Limit Over
level factar lozs factor lewvel level limit Femarlk
MHz dBu¥ dB/m dB dB dBu¥/m  dBu¥/m dB
4324, 000 28. 34 3. 22 4, fi3 3T 73 23. 46 54, 00 —30. 54 bdverage
4324, 000 42,59 31. 22 4. 63 3773 40, 71 T4. 00 -33. 29 FPeak
T236. 000 17.81 J6. 25 6. b2 35, 62 24, 96 04, 00 -29,04 Lyerage
T236. 000 29,32 36. 25 6. 52 3b. 62 36, 47 74,00 -37.53 FPeak
9a43. 000 21. 48 37.97 7.99 34, 95 32,49 54, 00 -21.51 Aryrarage
943, 000 31.12 37.97 7,949 34, 95 42,13 74,00 =31. 87 Feal
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Vertical:
100 Level (dBuV/m}
a0
80
70
60
50
[
40 MMM;
30 1
20
10
1000 4000. 6000, 8000. 100040. 12000. 14000. 16000. 18000
Frequency (MHz)
Freq Eeading AInterma Cable Freamp Limit Over
level factor lozs factor level level limit Eemark
MHz dBuv dB/m dB dB dBu¥/m  dBu¥/m dE

4524.000  24.03 al. a2 4,63 7. 73 22. 15 54. 00 -31.88  Awverage
4324.000 38,91 31.22 4. 63 YN 37.03 T4, 00 -36.97 Peak
7236.000 18.06 36. 25 6. 52 35, 62 25, 21 54. 00 -28.79  Average
7236.000 32,25 36. 25 6. 52 35, 62 309,40 74,00 -34.60 Peak
9648.000  22.7% 37.97 7.99 34. 95 33.79 B4.00 -20.21  dwverage
9648.000  32.09 37.97 T.99 34. 95 43. 10 74.00 -30.90 Peak

Remark: Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
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‘ Test mode: ‘ 802.11b Test channel: Middle

Horizontal:

100 Level {(dBuV/m)

90
80

70

60

” [ W
40 opaase
0 e ‘

20
10
1000 4000. 6000. 8000, 10000. 12000. 14000. 16000, 18000
Freguency (MHz)
Freq Feading MAnternna Cable Preamp Limit DOver
lewvel factor lozs factor lewvel lewvel limit Eemark
MHz dBuv dB/m dB dB dBu¥/m  dBuV/m dB
4374, 000 28. 81 31,31 4. 69 37. 75 27. 06 o4, 00 -26. 594  Awverage
4874, 000 45,12 31.31 4. 69 37,78 43. 37 Td. 00 -30.63 Peak
7311, 000 18. 86 36. 39 6.61 35. 60 26. 26 B4. 00 -27.74  Average
7311, 000 29,77 36. 39 6.61 35. 60 3717 74,00 -36.83 Peak
742, 000 22.73 38.10 8.03 35, 03 33.83 54,00 -20. 17  Average
9748, 000 30,00 38.10 8.03 35,03 41.10 74,00 =32.90 Peak
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Vertical:

100 Level (dBuV/m)

90
80

70
60
” MMWW
) MW

3
30 ] 5

20
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freq FEeading Antemna Cable Preamp Limit Over
level factor lozs factor level lewvel limit Eemark
MHz dBu¥ dB/m dB dB dBu¥/m  dBu¥/m dB
4874. 000 28. T1 31.31 4, 69 37. 75 23. 96 a4, 00 -30.04 Awverage
4074, 000 40. 98 31.31 4,69 37. 75 39. 21 T4.00 -34. 79 Peak
T311.000 16.58 36. 39 6.61 35,60 23.98 B4, 00 -30.02  Awverage
T311.000 30.09 36. 39 6.61 3b. 60 27, 49 T4, 00 -36.51 Peak
a748, 000 20. 71 38. 10 8.03 35. 03 31. 21 54, 00 -22.19  lwverarze
a748, 000 20,44 38.10 8.03 35. 03 40. bd T4. 00 =33.46 Peak

Remark: Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
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‘ Test mode: ‘ 802.11b Test channel: Highest

Horizontal:

100 Level (dBuV/m}

90

80

70

60

50
[i]
. ‘MWLWEMM;
30 7
20
10
1000 4000, 6000, 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freq [Eeading AIntenna Cable Freamp Limit Owver
level factor loss factor level level limit Eemark
MHz dBu¥ dB/m dB db dBu¥/m  dBu¥/m dB

4924, 000  26.81 31. 39 4,76 37T 25. 18 64. 00 -28.82  Awerage
4924, 000 40.13 31,39 4,75 3T 28. 50 T4. 00 -35.50 Peak
7386.000 17.95 36. 57 6.71 35. 68 25. 65 54. 00 -28.35  Average
7386, 000 20,48 36. 67 6,71 35,58 28,18 74,00 -35.82  Pesk
Ggdg. 000  22.91 38. 20 8.06 36,09 34,08 54,00 -18.092  fwerage
984@. 000  30.89 38. 20 8. 06 35,09 42, 0§ 74,00 -31.94  Peak
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Vertical:
100 Level (dBuV/m})
a0
80
T0
60
50
6
40 St et
]
30 1
20
10
1000 4000. 6000, 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freq [Feading Anterma Cable Preamp Limit Over
level factor lozs factor level level limit Eemark
MHz dBu¥ dB/m dB dB dBu¥/m  dBu¥/m dB

4024, 000  21.98 31.39
4224.000 31.24 31. 39
7306, 000  16.96 36,57
7386.000  30.08 36. 857
bB4B. 000 20.73 38. 20
9848.000 30.36 38. 20

.78 AT T 20,35 G4, 00 -33.65 Averase
.75 37T 29. 61 T4. 00 -44.39 Peak
LTl 39,58 24,56 04,00 -29.44  Average
.71 35,58 37. 78 T4, 00 —-36.22 Peak
.06 35,00 31,80 54, 00 -22.10 fwverage
.06 35,08 41.53 74. 00 -32.47 Peak

00 00 O O s e

Remark: Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

Global United Technology Services Co., Ltd.
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Report No.: GTS202006000241-01

‘ Test mo

de:

‘ 802.11g

Test channel: lowest

Horizon

tal:

Level (dBuV/m)

100
90
80

70

60

50

30

MM

20
10
1000 4000. 6000. 8000. 10000, 12000. 14000. 16000. 18000
Frequency (MHz)
Freq [Eeading AInterma Cable Freamp Limit Oyer
level factor lozs factor level level limit Eemarlk
MHz dBu¥ dB/m dB db dBu¥/m  dBu¥/m dB
4824, 000 26. 83 31.22 4. 63 3T. 73 24, 95 54, 00 -28.08 bverage
4824, 000 43, 38 31. 22 4. 63 3713 41. 50 T4. 00 -32.50 Peak
T236. 000 18. 40 J6. 25 6. 52 25, 62 25,558 54,00 —-28. 45 borerage
T236. 000 30, 38 36. 25 6. 52 35, 62 37.63 74,00 —36. 47 Peak
9548, 000 20. 96 37,97 7.99 34. 95 31. 97 54,00 -22.03 byerage
9648, 000 20 52 37.97 7.99 34. 95 40. 53 T4. 00 =33.47 Feak

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone
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Vertical:

100 Level (dBuV/m)

90
80

70

60

W
[i]

40 2 Sl

30 WM +

20
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freq FEReading Anterma Cable Preamp Limit Over
level factaor lozsz factor lewvel level limit Femark
MHz dEu¥ dE/m dB dB dBu¥/m  dBu¥/m dB

4524, 000 27.54 31. 22 4. 63 3773 25. 66 54. 00 —-28.34 Average
4824.000 39.45 31. 22 4.63 3773 37.87 T4. 00 -36.43 Peak
7236.000 19.59 26, 25 6. 52 30,62 26, T4 54,00 -27.26  Average
7226,000 321,862 36. 25 6.52 3b. 62 28,77 74.00 -35.23  Peak
0648, 000  23.04 37.97 T.009 34, 95 34, 05 54, 00 —19,95  fverage
9648. 000  30.87 37.97 7.93 34. 95 41.88 T4.00 -32.12  Pesak

Remark: Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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‘ Test mode: ‘ 802.11g Test channel: Middle

Horizontal:

100 Level (dBuV/m}

90
&0

70

60
%0 2 EW

st ‘

30
20
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freq FReading Antenna Cable Freamp Limit Over
level factor loss factor level level limit Femark
NMHz dEu¥ dB/m dB dB dBu¥/m  dBu¥/m dE
4574, 000 28. 06 31.31 4. 69 37.7h 26. 31 54. 00 -27.69  Average
4874, 000 46. 70 31.31 4. 69 37. 75 44, 95 74.00 -29.05 Peak
T311.000 19, 40 26, 39 6.6l 20, 60 26, 20 4. 00 -27. 20  Average
7311, 000 31.00 36, 39 6. 61 35. 60 38, 40 74,00 -3h.60 Peak
a748, 000 22.58 38. 10 8.03 35.03 33. 68 54,00 -20.32 Awveragze
9743, 000 30,92 38. 10 8.03 356. 03 42,02 74,00 =31.98 Peak

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Vertical:

Level (dBuV/m)

100
90
80

70

60

W
30 i

20
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freq Eeading Anterma Cable Freamp Limit Over
level factor lozsz factor level level limit Eemark
MHz dBu¥ dE/m dB dB dBu¥/m  dBu¥/m dB
4374, 000 27. 21 31.31 4. 69 37.76 25, di a4, 00 -28.54 bverage
4874, 000 42. 88 31.31 4. 69 37,18 41.13 T4. 00 -32.87 Peak
T311.000 19,33 J6. 3% 6. 61 35, 60 26. T3 B4, 00 -27. 27 bverage
7311, 000 32. 38 36, 34 6.61 3b. 60 39,78 T4. 00 —-34. 22 Peak
9748, 000 21.01 348.10 8.03 35.03 Jz2.11 54,00 -21. 89 byerase
97438, 000 29.21 38.10 8.03 35,03 40, 31 74,00 —-33. 69 Feal

Remark: Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone
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‘ Test mode: ‘ 802.11g Test channel: Highest

Horizontal:

Level (dBuV/m)

100
90
80

70

60

50
2 6
. LJ”\\W j I

30
20
10
1000 4000. 6000, 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freq Feading UAInternna Cable Preamp Limit Dver
level factor lozs factor lewvel level limit Eemarlk
MHz dEu¥ dE/m dB dB dBu¥/m  dBu¥/m dE
4524, 000 24. 31 31.39 4. 78 3T 17 22. 68 a4, 00 -31.32 byverage
4924, 000 42.43 31.39 4. 78 3T 1T 40, 80 T4.00 -33. 20 Peak
T38e. 000 19,91 36. 57 6. 71 0. b8 27.61 B4. 00 -26. 39 bverage
7386, 000 30,80 36. 57 6.71 35. 58 38,50 74,00 -35.50 Peak
9848, 000 22,28 38, 20 8. 06 35. 08 33. 45 54,00 —20. 55 byeraze
98483, 000 30. 63 38. 20 8. 06 3h. 09 41,80 74,00 -32. 20 Fealk

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Vertical:

100 Level (dBuV/m)

90
80

70

60

20
10
1000 4000. 6000. 8000. 10000, 12000. 14000, 16000, 18000
Frequency (MHz)
Freq FReading AIntenna Cable Preamp Limit Over
level factor lozs factor level level limit Eemark
MHz dBu¥ dBs/m dB dB dBu¥/m  dBu¥/m dE

4%24.000 24.85 31.39
4024, 000 42,46 31.39
T306.000 17.86 26. 57
7386, 000 29,81 36. 57
8g48, 000 19, 37 38,20
8848, 000  30.14 38. 20

.78 3T TT 23.32 64. 00 -30.68 dwverage
.78 3TTT 40. 83 T4. 00 -33.17  Peak
.71 35. 53 25. 56 54. 00 -28.44  Average
.71 35. 58 37.51 74,00 —-36.49  Peak
. 06& 35,08 30,54 54, 00 -23.46  lverarge
. D& 36. 09 41,31 T74. 00 =32.69 Peak

00 00 O S e

Remark: Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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‘ Test mode: ‘ 802.11n(HT20) Test channel: Lowest

Horizontal:
100 Level (dBuV/m)

90
80
70

60

50
40
30
20
10

1000 4000, 6000. 8000. 10000, 12000. 14000. 16000. 18000
Freguency (MHz)

Freq FEeading Antenna Cable Freamp Limit Over
level factor loss factor level level limit Femark
MHz dBuv dB/m dB dB dBu¥/m  dBu¥/m dE

4324, 000 23,79 3l. 22 4,63 37,73 21,91 G4. 00 -32.09 Averase
4224, 000  43.25 al.z2 4,63 373 41,37 T4, 00 —-32.63 Pezk
7236.000 16.13 36. 25 6. 52 35, 62 23, 28 54. 00 -30.72  Average
7236, 000 29,50 36. 25 6. 52 35, 62 36, 74 74,00 -37.26 Peak
BE48. 000 22,00 37.97 T.99 34,85 33.01 54,00 -20.89  Average
9648. 000 29,57 37.97 T.949 34. 95 40. 68 74.00 -33.42  Peak

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Vertical:
Level (dBuVim)

Report No.: GTS202006000241-01

100

90
80

70

1000 4000. 6000, 8§000. 10000. 12000. 14000, 16000. 18000
Frequency (MHz)
Freq FEeading AInterma Cable Freamp Limit Over
level factor lozs factor level level limit Femarlk
MHz dEu¥ dBfm dB dB dBu¥/m  dBu¥/m dB

4824, 000  21.45 31,22 4,63 37,73 19. 57 54. 00 -34.43  Average
4524, 000  35.99 31.22 4,63 373 4. 11 T4, 00 -39.89 Peak
T236.000 19,73 26. 25 6.52 30, 62 26. 88 24. 00 -27.12  Awverage
T236.000 31,87 36.25 6.52 3b. 62 38.72 T4.00 -36.28 Peak
9643, 000 22,29 37.97 7.99 34,85 33.30 54. 00 -20.70  Awerage
9648, 000 30,74 37.97 T.99 34,95 41,75 T4. 00 =32.25  Peak

Remark: Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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‘ Test mode: ‘ 802.11n(HT20) Test channel: Middle

Horizontal:

100 Level (dBuV/m)

90

80

70

60

” HhhMhmdﬂﬂmhméunhwﬁ””*ﬂﬂnﬂmﬂﬂhw*““”“umyj
B

40 2 ot

30 WWM h

1

20
10
1000 4000. 6000. 8000. 10000, 12000. 14000. 16000. 18000
Frequency (MHz)
Freq Eeading MAnterms Cable Preamp Limit Over
lewvel factor las=s= factor level level limit Eemarlk
MHz dBu¥ dB/m db dB dBuV/m  dBu¥/m dB

4574, 000 21.94 3.3
4874. 000 37.45 31,31
7311.000  18.59 36, 39
7311.000  30.34 36. 39
o748, 000 22,67 38. 10
G748.000  20.77 38.10

. 69 37.75 20,19 54. 00 -33.81  Average
. 69 37. 79 39,70 74,00 -38.30 Peak
.61 35. 60 25, 29 24,00 -28.01  Average
-l 35. 60 37.74 74,00 —-36.26 Peak
.03 35,03 33,77 54,00 -20.23 Average
.03 35,03 40, 87 74.00 -33.12  Peak

G0 00 O D el

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Vertical:

100 Level (dBuVim)

90
80

70

60

50
40 4
H

EM
30 i |

20 1
10
1000 4000, 6000, 8000. 10000. 12000. 14000, 16000. 18000
Frequency (MHz)
Freq [Eeading Anterna Cable Freamp Limit ey
level factor loss factor level level limit Eemark
MHz dBu¥ dE/m dB dB dBu¥/m  dBuV/m dE
4874, 000 21.25 31,31 4. 69 37.7h 19, 50 54,00 —-34.50 fverage
4874. 000 35. 79 31.31 4. 69 37. 75 34. 04 T4. 00 -39.96 Peak
7311, 000 20,62 26, 39 6. 61 20, 60 28,02 4. 00 -25.98  fverage
7311, 000 30,83 36. 39 6.61 35, 60 38, 23 74,00 -35.77 Peak
Q748,000 22,09 38.10 8.03 35. 03 33.19 54,00 -20.81 braragze
9748, 000 28.73 38.10 8.03 35.03 39,83 T4.00 -34.17 Peak

Remark: Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone
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GTS
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‘ Test mode: ‘ 802.11n(HT20) Test channel: Highest
Horizontal:
100 Level (dBuV/m)
90
80
70
60
50
40HMMHEML“ﬁﬂM%HHﬂ*“? E
30 k
20
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freq ©Eeading Antenna Cable Preamp Limit Over
level factor loz= factor level level limit Eemark
MHz dBu¥ dE/m dB dB dBu¥/m  dBu¥/m dB

4924, 000 21.63 31. 39
4924.000 36,44 31. 39
7306000 17.46 26,57
7386.000 28.70 36. 57
9545, 000  21.867 38. 20
9E48. 000 28,71 38,20

. Th 37,77 20. 00 54. 00 -34.00 Awerage
. 76 3777 33.81 T4. 00 -40.19  Peak
! 35. 58 2%, 16 24,00 -28.94  Average
.71 35. 58 37. 40 74,00 —-36.60 Peak
. 06 35,09 32,84 £4. 00 -21.16  Average
. D& 35,09 40, 88 74. 00 -33.12  Peak

00 00 O O e

Global United Technology Services Co., Ltd.
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Vertical:

100 Level {dBuV/m)

90
80

70

50
i MWM

30 MJWZM E

20
10
1000 4000, 6000, 8000. 10000, 12000. 14000. 16000. 18000
Frequency (MHz)
Freq FEeading Anterma Cable Preamp Limit Over
level factor lozs= factor level level limit Femark
MHz dBu¥ dBE/m db dB dBu¥/m  dBu¥/m dB
4524, 000 20. 93 31. 39 4. Th 3T 1T 19. 30 54. 00 -34. 70 dyverage
4524, 000 5. 69 31.39 4. 75 3T TT 34. 06 T4.00 -39.94 Peak
T386. 000 17.60 36. 57 6. T1 35, 58 25, 30 4. 00 -28. 70 berage
7386, 000 30. 35 36. 57 6.71 35,58 38.08 74.00 -35. 95 FPeak
9248, 000 21. 44 38,20 2. 06 35. 09 32,61 54,00 -21.39 Lverage
9243, 000 29, 67 38.20 2. 06 35, 03 40, 34 74,00 -33. 16 Peak

Remark: Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

Global United Technology Services Co., Ltd.
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‘ Test mode: ‘ 802.11n(HT40) Test channel: Lowest

Horizontal:

100 Level (dBuV/m}

90

80

70

60
” W
i]
40 2 4M
- LMWMM g
30 3

20
10
1000 4000. 6000, 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freq Eeading Anterma Cable Preamp Limit Over
level factor lozs factor level level limit Eemark
MHz dBuv dB/m il dB dBu¥/m  dBu¥/m dB

4844, 000 23,90 31.26 4. 65 37,74 22.07 54. 00 -31.93  Average
4844.000  38.50 31. 26 4. 65 37. 74 36. 67 74. 00 -37.33 Peak
T266.000 18.49 36. 30 6. 57 35, 62 25, 74 64. 00 -28.26  Average
T266, 000 29,98 36. 30 6. 567 36,62 37,23 74.00 -36.77 Peak
9688. 000 19,47 38.03 8.00 34.99 30.51 E4.00 -23.49  Average
9688.000  30.13 38.03 8.00 34.99 41.17 74.00 -32.83 Peak

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Vertical:

100 Level (dBuVY/m)

90
80

70

60

40 2
EOMM E

20
10
1000 4000, 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freg Feading MAnterma Cable Freamp Limit Dver
level factor lozs factor level level limit Femarlk
MHz dBu¥ dEs/m dB dB dBu¥/m  dBu¥/m dB
4544, 000 23. 30 31. 26 4. 658 3T, T4 21.47 a4. 00 -32.53 bverage
4844. 000 37. 86 31. 26 4. 65 aT. T4 36. 03 T4. 00 -37. 97 Peak
T266. 000 17.12 J6. 30 6. 57 b, 62 24, 37 B4, 00 -29,.63 bverage
7266, 000 30.62 36. 30 6.57 35, 62 37. 87 T4. 00 -36.13 Peak
9888, 000 21.73 38. 03 8.00 34,99 32,77 54,00 -21. 23 byerare
9R338. 000 30. 00 38.03 8.00 34,99 41,04 T4, 00 -32. 96 Feal:

Remark: Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

Global United Technology Services Co., Ltd.
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‘ Test mode: ‘ 802.11n(HT40) Test channel: Middle

Horizontal:

100 Level (dBuVim)

90

80

70

60

50
40 P

M M ]
30
] b
20
10
1000 4000, G000, 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freq FEeading UAIntenna Cable Preamp Limit Owver
lewvel factor lozs factor lewvel lewvel limit Eemark
MHz dBuv¥ dB/m dB dB dBu¥/m  dBu¥/m dB

4874. 000 22,94 31,3
4874.000  37.25 3.3
7311.000  16.59 36. 39
7311.000 28,03 36,39
9748.000  21.14 38. 10
9748.000 28,51 38. 10

. 69 37.75 21.19 54. 00 —-32.81  Average
. 69 37.75 356. 50 74. 00 —38.50 Peak
.61 35, 60 23.98 04. 00 -30.01  Average
.61 35,60 36,43 74,00 -37.57 Peak
.03 35,03 32,24 54,00 -21.78  Lverage
.03 35.03 40. 61 74,00 -33.39 Peak

00 00 O O e s

Global United Technology Services Co., Ltd.
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Vertical:
100 Level (dBuV/m)
a0
80
70
60
” W
4M
40 > ]
30
20
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freq FEeading Anternna Cable Freamp Limit Over
level factor loss factor level level limit Eemark
MHz dBu¥ dE/m dB dB dBu¥/m  dBu¥/m dE

4874, 000  18.96 3.3
4574.000  35.64 3.3
7211000 16,58 26,39
7311, 000 30,09 36. 39
9748.000  20.38 38.10
9748.000 29,63 38.10

. 69 37,75 17. 21 54,00 -36.79  Average
. 69 37.75 33. 89 T4. 00 -40.11 Peak
. 61 9. 60 23,98 04,00 -30.02  Average
.61 35.60 37,49 74,00 —-36.51  Peak
.03 35.03 31. 49 £4. 00 -22.51  Awverage
.03 35.03 40. 73 74.00 =-33.27  Pesak

00 00 I G o B

Remark: Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

Global United Technology Services Co., Ltd.
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‘ Test mode: ‘ 802.11n(HT40) Test channel: Highest

Horizontal:

Level (dBuV/m}

100
90
80

70

60

. ‘MWMM
N W ] ‘

30 E
20
10
1000 4000. G000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freq [Feading Anternma Cable Freamp Limit Over
level factor lozs factor lewvel level limit Eemark
MHz dBu¥ dB/m dB dB dBu¥/m  dBu¥/m dB
4504, 000 24. 80 31.36 4. 73 37, 76 23. 22 54. 00 -30. 78 Average
4904, 000 37.61 31. 35 4. T3 37, 76 36.13 T4.00 -37. 87 Peak
7356, 000 20. 24 36. 48 6. 67 30,509 27. 80 54. 00 -26. 20 Lverage
T3be, 000 31.09 36. 48 6. 67 35,59 38. 68 74.00 -36. 35 Peak
agog, 0on 21. 80 38.17 8.05 35, 07 32,05 54. 00 -21.05 Byerage
9308, 000 20,07 38,17 8.08 35, 07 41.12 74,00 =32. 88 Feal:

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 86 of 91



GTS

Report No.: GTS202006000241-01

Vertical:
Level (dBuV/m)

100
90
80

70

60

" W
40 4&‘“"“""’“‘“

EMM
mWLJ“'L«M ] ]
20
10
1000 4000. G000, 8000. 10000. 12000. 14000. 16000. 18000
Freqguency (MHz)
Freq FEeading Ainterma Cable Preamp Limit Over
level factor lozs factor level level limit Eemark
MHz dBu¥ dE/m dB dE dBu¥/m  dBu¥/m dE

4504, 000  23.28 31. 36 4,73 37. 76 21. 60 54. 00 —-32.40  Average
4904, 000 37.66 31.35 4. 73 37,76 35.98 T4.00 -38.02 Peak
T3t 000  17.55 26, 48 6. 67 39, 59 25,11 24,00 -28.89  Average
7366, 000 31,49 36. 48 6.67 35,59 29, 06 74,00 -34.95  Peak
2308, 000  20.39 38.17 g.05 35,07 31.54 54,00 -22.46  Lverage
9308. 000 28,63 38.17 8.08 35,07 40,78 74,00 -33.22  Peak

Remark: Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
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7.8 Frequency stability

Report No.: GTS202006000241-01

Test Requirement:

RSS-Gen Section 6.11& Section 8.11

Test Method:

ANSI C63.10: 2013 & RSS-Gen

Limit:

Manufactures of devices are responsible for ensuring frequency stability
such that an emission is maintained within the band of operation under all
conditions of normal operation as specified

Test Procedure:

The EUT was setup to ANSI C63.10, 2013; tested to 2.1055 for
compliance to RSS-Gen requirements.

Test setup:

Temperature Chamber

Spectrum analyzer EUT

i

Att.

Variable Power Supply

Note : Measurement setup for testing on Antenna connector

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Remark: Set the EUT transmits at un-modulation mode to test frequency stability.
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Measurement data:

Report No.: GTS202006000241-01

Frequency stability versus Temp.

Power Supply: AC 24V

Operating 0 minute 2 minute 5 minute 10 minute
Temp. Fre Measured Measured Measured Measured Pass
. guency ;
(°C) (MH2) Frequency Frequency Frequency Frequency [Fail
(MH2) (MH2) (MH2) (MH2)
2412 2412.096 2412.047 2412.872 2412.096 Pass
.30 2437 2437.679 2437.657 2437.813 2437.679 Pass
2452 2452.015 2452.355 2452.204 2452.015 Pass
2462 2462.817 2462.880 2462.283 2462.817 Pass
2412 2412.008 2412.237 2412.416 2412.008 Pass
220 2437 2437.744 2437.746 2437.838 2437.744 Pass
2452 2452.915 2452.226 2452.244 2452.915 Pass
2462 2462.950 2462.491 2462.170 2462.950 Pass
2412 2412.404 2412.346 2412.710 2412.404 Pass
10 2437 2437.940 2437.582 2437.946 2437.940 Pass
2452 2452.148 2452.539 2452.572 2452.148 Pass
2462 2462.908 2462.563 2462.081 2462.908 Pass
2412 2412.290 2412.954 2412.069 2412.290 Pass
0 2437 2437.883 2437.151 2437.825 2437.883 Pass
2452 2452.509 2452.408 2452.212 2452.509 Pass
2462 2462.797 2462.264 2462.133 2462.797 Pass
2412 2412.677 2412.473 2412.078 2412.677 Pass
10 2437 2437.284 2437.464 2437.325 2437.284 Pass
2452 2452.013 2452.867 2452.583 2452.013 Pass
2462 2462.289 2462.147 2462.475 2462.289 Pass
2412 2412.219 2412.634 2412.822 2412.219 Pass
20 2437 2437.300 2437.601 2437.231 2437.300 Pass
2452 2452.260 2452.885 2452.650 2452.260 Pass
2462 2462.586 2462.180 2462.454 2462.586 Pass
2412 2412.621 2412.388 2412.772 2412.621 Pass
30 2437 2437.032 2437.970 2437.842 2437.032 Pass
2452 2452.056 2452.078 2452.090 2452.056 Pass
2462 2462.663 2462.914 2462.145 2462.663 Pass
2412 2412.877 2412.954 2412.387 2412.877 Pass
40 2437 2437.999 2437.475 2437.260 2437.999 Pass
2452 2452.885 2452.459 2452.452 2452.885 Pass
2462 2462.469 2462.282 2462.479 2462.469 Pass
2412 2412.069 2412.043 2412.907 2412.069 Pass
50 2437 2437.841 2437.062 2437.672 2437.841 Pass
2452 2452.104 2452.401 2452.850 2452.104 Pass
2462 2462.861 2462.748 2462.375 2462.861 Pass
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Report No.: GTS202006000241-01

Frequency stability versus Voltage

Temperature: 25°C

Power Operating 0 minute 2 minute 5 minute 10 minute
Measured Measured Measured Measured Pass
Supply Frequency !
(VAC) (MHz) Frequency Frequency Frequency Frequency [Fail
(MH2) (MHz) (MH2) (MH2)

2412 2412.070 2412.170 2412.447 2412.070 Pass
18 2437 2437.486 2437.417 2437.814 2437.486 Pass
2452 2452.471 2452.943 2452.647 2452.471 Pass
2462 2462.336 2462.969 2462.610 2462.336 Pass
2412 2412.853 2412.245 2412.533 2412.853 Pass
30 2437 2437.417 2437.388 2437.714 2437.417 Pass
2452 2452.691 2452.826 2452.921 2452.691 Pass
2462 2462.311 2462.878 2462.541 2462.311 Pass
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8 Test Setup Photo

Reference to the appendix | for details.

Report No.: GTS202006000241-01

9 EUT Constructional Details

Reference to the appendix Il for details.
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